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Spare Parts List of Varilite VLX Wash © 
 

10.9678.0614 TETHER, COVER 

10.9685.0524 DRIVE PULLEY, 2mm GT 18 TOOTH 

10.9687.0600 YOKE, PANTUBE MOUNT 

10.9687.0601 PAN TUBE OUTER 

10.9687.0602 PAN TUBE STOP SCREW 

10.9687.0603 PAN TUBE INTERNIAL 

10.9687.0604 PAN GEAR 

10.9690.0231 STANDOFF, ZOOM SUPPORT 

10.9690.0232 STANDOFF, ZOOM SLIDE 

10.9690.0336 PLATE, MOTHERBOARD SUPPORT 

10.9690.0610 HEAD COVER, FRONT, MOLDED 

10.9690.0610.02 HEAD COVER, FRONT, MOLDED, WHITE 

10.9690.0613 HEAD COVER, REAR, MOLDED 

10.9690.0613.02 HEAD COVER, REAR, MOLDED, WHITE 

10.9690.0616 FRAME, FOAM, HEAD COVER 

10.9690.0618 CLIP, COVER LANYARD 

10.9690.0740 TILT MOTOR MOUNT 

10.9690.0741 TILT PULLEY, DRIVING 

10.9690.0742 ENCODER, COLLET 

10.9690.0743 PULLEY, DRIVEN, TILT 

10.9690.0745 TILT STOP 

10.9690.0746 CABLE GUARD, TILT LOCK SIDE 

10.9690.0747 CABLE GUARD, TILT PULLEY SIDE 

10.9690.0756 TILT CLOSEOUT PANEL 

10.9690.0756.02 TILT CLOSEOUT PANEL, WHITE 

10.9690.0771 YOKE LEG ANGLE CLOSEOUT 

10.9690.0771.02 YOKE LEG ANGLE CLOSEOUT, WHITE 

10.9690.0778 FOAM RETAINER, YOKE ARM COVER 

10.9690.0779 FOAM AIR FILTER, YOKE COVER 

10.9690.0800 HEX STANDOFF 

10.9690.0801 VLX DISPLAY PLATE 

10.9690.0803 MOUNTING BUTTON 

10.9690.0804 MOTOR ADJ PLATE 

10.9690.0805 MOTOR MOUNT PAN 

10.9690.0806 BEARING/LOCK HOLDER 

10.9690.0814 DC DISTRO MOUNTING PLATE 

10.9690.0818 DC DISTRO INSULATOR 

10.9690.0826 VLX CONNECTOR COVER 

10.9690.0860 BRACKET, EMI FILTER 

10.9690.1744 COT FLAG, TILT 

10.9690.1757 TILT BEARING CLAMP 

10.9690.1770 COVER, CROSSMEMBER 

10.9690.1770.02 CROSSMEMBER COVER, YOKE, WHITE 
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10.9690.1802 VLX CONNECTOR PLATE 

10.9690.1802.02 VLX CONNECTOR PLATE, WHITE 

10.9690.1822 VLX AIR DAM 

10.9690.2770 CROSSMEMBER COVER, YOKE 

10.9690.2774 YOKE ARM COVER, MCB SIDE 

10.9690.2774.02 YOKE ARM COVER, MCB SIDE, WHITE 

10.9690.2775 YOKE ARM COVER, TILT PULLEY SIDE 

10.9690.2775.02 YOKE ARM COVER, WHITE 

10.9690.3739 LOCK CYLINDER, TILT LOCK 

12.9690.0018 VLX CASTING MACHINING TOP 

12.9690.0018.02 VLX CASTING MACHINING, TOP, WHITE 

12.9690.0019 VLX CASTING MACHINING BOTTOM 

12.9690.0019.02 VLX CASTING MACHINING, BOTTOM, WHITE 

12.9690.0651 TILT TUBE, MACHINED CASTING 

22.9690.0710.02 ASSEMBLY, YOKE STRUCTURE, WHITE 

22.9690.0729 ASSEMBLY, TILT LOCK 

22.9690.0729.02 ASSEMBLY, TILT LOCK, WHITE 

22.9690.0800 VLX PAN TUBE ASSY 

22.9690.0801 ASSEMBLY, PAN LOCK 

22.9690.0801.02 ASSEMBLY, PAN LOCK, WHITE 

22.9690.1710 ASSY, YOKE STRUCTURE 

25.9690.0511 CABLE ASSY, 12V OUTPUT 1 

25.9690.0512 CABLE ASSY, 12V OUTPUT 2 

25.9690.0554 CABLE ASSY, VLX - 24V SUPPLY 

25.9690.0558 CABLE ASSY, VLX - ZOOM MOTORS 

25.9690.0572 CABLE ASSY, VLX, DISPLAY LINK 

25.9690.0575 CABLE ASSY, A/C TO EMI FILTER 

25.9690.0601 GROUND CABLE, VLX 

42.9690.0110 LENS ARRAY, CONVEX 

42.9690.0111 LENS ARRAY, CONCAVE 

42.9690.0123 LENS, FRESNEL 

43-0328 CHOK E, 11uH VLX DRIVER NON-POTTED SMT 

44.9678.0680 MOTOR, 3 PHASE SIZE 23 HIGH TO 

44.9690.0130 MOTOR, LINEAR ACT, JST CONN, VLX ZOOM 

52.6259.0003 HEADER,  3POS MTA156 STRT FRCT 

53.2001.0001 NUT,   10-32 KEPS ZINC PLATED 

53.2002.0004 NUT,    6-32 ACORN THREADLOCKI 

53.2003.0001 NUT,    4-40 KEP ZINC PLATED 

53.2009.0006 NUT, 2-56 HEX NYLON LOCK SS 

53.2200.0004 NUT,    4-40 KEPS SS 

53.2200.0008 NUT,    8-32 KEPS SS 

53.2202.0004 NUT,    4-40 HEX SS NYLON INSE 

53.3303.0010 WASHER, 10, SPLIT LOCK 

53.5655.0250 SCREW, 6 X 1/4" PPZ PLASTIC 

53.5804.0438 SCREW, 4-40, .438 LG SH CAP ZINC 
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53.6513.0047 SCREW, M4 X .7 X 8MM LG PPZ METRIC 

53.6517.0001 SCREW,  10-32 X   3/8"LG  PPZ 

53.6519.0001 SCREW,  4-40 X   5/8"  PPZ  VL 

53.6520.0375 SCREW, 4-40 X 3/8" PPZ SEMS 

53.6521.0001 SCREW,  8-32 X   1/2"  PPB 

53.6525.0001 SCREW,  6-32 X   5/16" PPZ 

53.6525.0188 SCREW, 6-32 X 3/16" PPZ SEMS 

53.6537.0001 SCREW,  4-40 X   5/8"  PPB (VL 

53.6544.0002 SCREW,  8-32 X   3/4"  PPZ 

53.6545.0008 SCREW, 8-32 X 3/8 PFB, UNDERCUT 

53.6546.0001 SCREW,  8-32 X   5/8"  PPB 

53.6551.0001 SCREW,  4-40 X   3/8"  PPB 

53.6552.0002 SCREW,  8-32 X   1/2"  PFB 

53.6553.0004 SCREW,  10-32 X  3/8"LG  PPB T 

53.6558.0010 SCREW,  6-32 X  1/4"LG PPZ BLA 

53.6575.0001 SCREW,  8-32 X 1.0"   PPZ 

53.6575.0009 SCREW,  8-32 X  3/8"LG PPB SEMS 

53.6592.0250 SCREW, 4-40 X 1/4" LG PPB SEMS 

53.6593.0001 SCREW, 10-32 X 1" PPB 

53.6598.0001 SCREW, 4-40 X 3/8" PFB 

53.6602.0002 SCREW, 4-40 X 3/16" PPZ TYPE F THREAD CUTTING 

53.6607.0002 SCREW,  6-32 X 1/4" PFB 

53.6608.0001 SCREW,  6-32 X   3/8"LG  PFB 

53.6609.0001 SCREW,  6-32 X 3/8" PFZ 

53.6624.0001 SCREW, 10-32 X 1/2" PFB UNDERCUT 

53.6624.0002 SCREW, 10-32 X 1/2 PFB, UNDERCUT 

53.6626.0001 SCREW, 10-32 X 1/2" PPZ 

53.6627.0001 SCREW, 10-32 X 5/8" PPB 

53.6682.0002 SCREW,  4-40 X 1/4"LG PPZ SEMS 

53.6682.0022 SCREW,  8-32 X  3/8"LG PPZ SEM 

53.6682.0023 SCREW, 8-32 X 3/16 LG PPZ SEMS 

53.6682.0026 SCREW, 8-32 X 3/4 LG PPZ SEMS 

53.7017.0750 SCREW, 1/4-20 X 3/4" SHCS ZINC 

53.7017.1500 1/4-20 X 1.5" ALLEN HEAD 

53.7017.2000 SCREW ¼ X 20 2" ALLEN HEAD 

53.9690.0001 SCREW, 10-32 SOCKET HEAD CAP, .250 

53.9690.0050 SCREW, M4 X  12MM  PFB 

53.9690.0051 SCREW 8-32 X ¾ PFB 

53.9690.0511 COVER, HINGED, NEUTRIK, D-CHASSIS 

53.9690.0511.02 COVER, HINGED NEUTRIK D-CHASSIS, WHITE 

53.9690.0512 USB GENDER CHANGER, BLACK, D-CHASSIS 

54.1206.0057 RING, RETAINING, EXT, E-CLIP, .375 SHAFT, ZINC 

54.1226.0001 LATCH ASSY, VL5 

54.1226.0001.02 LATCH ASSY VL500, NO FINISH 

54.1226.0002 STRIKE, (VL5 LATCH CATCH) 
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54.1259.0011 BEARING, 1.7717ID 2.1654OD .2372WD SNGL ROW BALL 

54.1259.0012 BEARING, 45mm ID, 58mm OD, 7mm WIDE, SNGL ROW BALL 

54.2069.0001 BELT, GT 2MM, 372 GROOVE, NEOPRENE W/ FIBERGLASS 

54.2069.0100 BELT, 200 GROOVE, GT-2MM 

55.2011.0003 SNAP, SPRING 3/16" EYE DIA S 

55.2023.0003 .250 STEEL BALL 

55.2179.0003 SADDLE, CABLE .75 X .75" 4WAY 

55.2191.0001 CABLE CLAMP, 1/2" WIDE , 5/8" 

55.2233.2001 DZUS RAPIER MINI CLIP ON RETAINER, 5mm 

55.2233.2002 DZUS RAPIER 1/4 TURN STUD, 5mm, 10mm LG 

55.2233.2003 DZUS RAPIER 1/4 TURN STUD RETAINER, 5mm 

55.3301.0003 WASHER, FLAT 2 AN ID.099" X O 

55.3301.0008 WASHER, 8 FLAT SS 

55.3301.0010 WASHER, 10 FLAT 

55.6524.0001 WASHER, .312 OD .171ID .063 THK 8 NYLON 

55.6543.0001 GROMMET STRIP, SERRATED .062" 

55.6549.0001 WASHER, 1/4" SPLIT LOCK 

55.6568.0056 SPRING,  CPRSN  .600"OD  .625" 

55.6568.0060 SPRING, CPRSN, .438 OD, 2.00 LG, .024 WD, SS 

55.6568.0113 SPRING, CPRSN, .188 OD .375 LG .020 WD SST 

55.6704.0016 STANDOFF, 1/4" HEX, 8-32 F/F X .875 LG STAINLESS 

55.7005.0014 O-RING, 9/16 ID, 3/4 OD, 3/32 THK, BUNA-N 

67.4021.0002 FILTER, EMI, 

69.3178.0122 POWER SUPPLY, 120W 24VDC 5A, MP120A3J33 

69.3180.0600 LED POWER SUPPLY, 12V DC, 600W OUTPUT 

73.7190.0006 CABLE, USB, A-B .50m LG 

S21.9685.0545 ASSY, DRIVE PULLEY, PAN/TILT 

S21.9690.0105 ASSEMBLY, ZOOM ARRAY 

S21.9690.0334 ASSY, MOTHERBOARD SUPPORT 

S21.9690.0540 MOTOR, PAN ASSY 

S21.9690.0612 ASSY, HEAD COVER, FRONT 

S21.9690.0615 ASSY, HEAD COVER, REAR 

S21.9690.0700 ASSEMBLY, YOKE 

S21.9690.0715 ASSEMBLY, TILT MOTOR 

S21.9690.0776 ASSEMBLY, YOKE ARM COVER, TILT MOTOR SIDE 

S21.9690.0777 ASSEMBLY, YOKE ARM COVER, MCB SIDE 

S21.9690.0779 ASSEMBLY, CENTER COVER 

S21.9690.0803 VLX BASE SUB ASSY 

S22.9690.0140 ASSY, CPC OPTIC 

S22.9690.0652 ASSEMBLY, TILT TUBE 

S23.9690.0790 TILT COT SENSOR 

S24.9678.9729 ASMB VL3000 PAN & TILT ENCODER 

S24.9685.7735 BD ASMB PAN/TILT ENCODER 

S24.9685.8736 BD ASMB SENSOR DAUGHTER BD 

S24.9690.0570 BD ASMB, VLX LED DRIVER 
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S24.9690.0580 BD ASMB, VLX DISPLAY 

S24.9690.0860 BD ASMB, VLX POWER DISTRIBUTION 

S24.9690.1575 BD ASMB, VLX MOTHER BD 

S24.9690.1700 BD ASMB, VLX MAIN CNTRL BD 
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